

TEST REPORT FOR HADRIAN INC.

Date: 2/26/19

REPORT ISSUED TO

Hadrian Inc.

7420 Clover Avenue

Mentor, OH 44060

SECTION 1

SCOPE

████████████████████ was contracted by Hadrian Inc., 7420 Clover Avenue, Mentor, OH 44060, to evaluate the flame spread and smoke developed properties of Canyon Granite. Testing was conducted at the ██████████ test facility in ██████████. Results obtained are tested values and were secured by using the designated test method(s). A summary of test results and the complete graphical test data is reported herein.

This report does not constitute performance certification of this product nor an opinion or endorsement by this laboratory. ██████████ will service this report for the entire test record retention period. The test record retention period ends four years after the test date. Test records, such as detailed drawings, datasheets, representative samples of test specimens, or other pertinent project documentation, will be retained for the entire test record retention period.

SECTION 2

SUMMARY OF TEST RESULTS

Specimen I.D.: Canyon Granite

ASTM E84 Test Results

FLAME SPREAD INDEX	SMOKE DEVELOPED INDEX
45	300